Mounting Instructions

Model name:
for the HBP-1300 Wall Mount Bracket wMKIT-1300 (HXA-WMKIT-1300)

OMRON.

Do not use (or swing) the monitor with the unit (the monitor with the
unit plate attached) removed from the base (the base plate
attached to the wall).

Do not drop the unit when removing from the base.

Make sure that the base plate and the unit mounting plate are
completely locked together, and do not use with the knob loosened.
A y

/\ Caution

Always abserve the following:

~ Do not apply your body weight to (hang from) the handle of the
monitor. Do not push or pull on the unit with the monitor with
excessive force.

- Do not place a load (a heavy object other than a cuff) greater
than the intended weight (1.3 kg) in the basket.

- Do not hang a rope or other object from the bracket (with the
monitor).

- The provided anchors are only for gypsum board. Do not use in
concrete.

- Do not use anything other than the provided specified parts to
secure the unit. Do not use without the locking washers.

- Do not pull with excessive force on the cuff hose connected to
the monitor.

Description and purpose of use

This wall mount bracket is exclusively designed to mount the HBP-1300
on a wall.

List of Parts
This product consists of the parts indicated below. Make sure no parts
are missing.

Part name Q1Y Part name QTYy
@®Anchor plugs (for M4) 4 (@Truss tapping screws (M4) 4
@ Basket 1 ®Knob 1
®Allen wrench (tool) (for M5) 1 @®Unit mounting plate 1
(@Base plate 1 @@Rubber pad 1
®Spring washers (for M5) 2 (@Spring washers (M3) 2
(®Hex socket head cap boits (M5) 2 @Truss machine screws (M3 x 8) 2
Maintenance

Periodically check that no parts are loose. If there is any looseness,
tighten the locking screws on the knob and each part. Store this
instruction together with the HBP-1300 instruction manual.

As-built drawing

Installation procedure

1. Using the base plate as a template. T~
Make four marks for the anchors, 1.3 Inch
spaced as indicated. 2 i
Use a Phillips head screwdriver (no. 2) e
to insert the anchor plugs @ o @
perpendicularly into the wall. « A
Tighten until flush with the wall Se_%
surface. @

L N~

2. Use the provided allen wrench @ to
attach the basket @) to the base plate
@® with the spring washers ® and hex
socket head cap bolts ®).

3. Attach the base plate @ firmly to the walll
with the four truss tapping screws @.
Provisionally attach the knob
sufficiently that it does not fall.

4. Affix the rubber pad @ to the unit
mounting plate ®.

5. Attach the unit mounting plate @) to the
back of the blood pressure monitor
with the spring washers @ and truss
machine screws @.

6. Fit the slit (A) in the unit mounting
plate ® onto the shaft of the knob ®,
and slide the unit mounting plate down
until it stops.

Next, slide the unit mounting plate to the
right until it stops, and then straight down.
Make sure the tabs (C) on the unit
mounting plate @ fit into the siits (B) in
the base plate @).

Tighten the knob @ firmly.

i L(C)
LL-(B)

@

Distributed by:
OMRON HEAI THCARE INC




